

# Perioperative Transplant Orders

Heart Transplant			
	When is it given/started?	Where is it dispensed from?	Action required by ICU Nurse
Mupirocin ointment	Administer prior to OR	CVICU Dispensing Cabinet	Administer in CVICU
Vancomycin	Within 1 hour of incision	Sent from *Pharmacy to CVICU	Start vancomycin one hour prior to OR
Cefazolin/Levofloxacin	Within 1 hour of incision	CVICU Dispensing Cabinet	Pull and send with patient to OR
Methylprednisolone 500mg IV x 2	In the OR	OR Dispensing Cabinet	None
+/- Basiliximab 20mg IV	In the OR	*Pharmacy	None

Lung Transplant			
	When is it given/started?	Where is it dispensed from?	Action required by ICU Nurse
Mycophenolate 1000mg PO	In CVICU prior to transplant	CVICU Dispensing Cabinet	Give prior to OR
Tacrolimus 1mg PO	In CVICU prior to transplant	CVICU Dispensing Cabinet	Give prior to OR
Vancomycin	Within 1 hour of incision	Sent from *Pharmacy to CVICU	Start vancomycin one hour prior to OR
Cefepime	Within 1 hour of incision	CVICU Dispensing Cabinet	Pull and send with patient to OR
Methylprednisolone 1000mg IV	In the OR	OR Dispensing Cabinet	None
Basiliximab 20mg IV	In the OR	*Pharmacy	None

\*All perioperative medications are dispensed from the OR Pharmacy during business hours.

Central Pharmacy will dispense medications after hours.

Please reach out to central pharmacy on Weekdays 10pm-5:30am and Saturday/Sunday 3pm-6am.